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Sponsor
ONDEX
57, Avenue de Tavaux
F - 21800 CHEVIGNY - SAINT-SAUVEUR
FRANCE

Material
PVC sheet

Trade Name
ONDEX Embossed PVC sheet

Name of the manufacturer
ONDEX
57, Avenue de Tavaux
F - 21800 CHEVIGNY - SAINT-SAUVEUR
FRANCE

Nature of the tests
Tests concerning the reaction to fire of this material according to the
Royal decree of 7 July 1994 amended by Royal decree of 19
December 1997 and based on BS 476 - Part 7 (1997).
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6. CONCLUSION

The test results relate only to the behaviour of the product under the particular conditions of
the test; they are not intended to be the sole criterion for assessing the potential fire hazard
of the product in use.

The test results are only valid for the specimen of the product as they have been tested.
Small differences in the composition or thickness of the specimen may significantly affect the
performance during the test and may therefore invalidate the test results.

In order to obtain test results which are representative for the product which is supplied or
used, the conformity between the test specimen and the product should be assured. This is
the role of the manufacturer and/or the supplier.

The PVC sheet * ONDEX Embossed PVC sheet ‘, as described in § 3 and under the
conditions of the test, i.e. with a fibre-cement backing, is classified in class A1 according to
the Royal decree of 7 July 1994 — Annex 5 : reaction to fire of materials — modified by Royal
decree of 19 December 1997, and is classified in class 1, according to the British
Standard BS 476 - Part 7 — 1997.
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